
1

Stand-on, Mini-skid steer
Compact Utility Vehicle

Parts Manual
(P/N 3010502.003)



Table of Contents

2

Pg
Battery Install..........................................................................32
Control Panel Decal Layout......................................................4
Control Panel Hose Layout ....................................................10
Control Panel Layout 134–224.................................................6
Control Panel Layout 225+.......................................................7
Control Panel Tubing Layout....................................................9
Control Panel Valve Layout ......................................................8
Cylinder, Boom .......................................................................35
Cylinder, Tilt ............................................................................34
Coupler Assy, Attachment ......................................................29
Engine, Honda Service Parts .................................................26
Engine/Pump Assy .................................................................25
Fuel Tank................................................................................35
Fuse Panel .............................................................................31
General Overview..................................................................... 3
Hydraulic Cooler-Filter............................................................27
Manifold Assy .........................................................................11
Platform Assy .........................................................................30
Pump Plumbing ......................................................................28
Safety Decals ...........................................................................5
Track Assy 78–231.....................................................17, 18, 19
Track Assy 232+...............................................................20, 21
Track Assy/Tensioning..............................................................6
Track Mid Wheel Assy............................................................23
Track Tensioning Wheel Assy ................................................22
Track Hydraulic Tubing Layout 78–231..................................24
Valve Assy, Aux 129–224 .......................................................15
Valve Assy, Aux 225+ .............................................................16
Valve Assy, Left Track ............................................................14  
Valve Assy, Right Track ..........................................................13
Valve, Boom/Bucket Assy.......................................................12
Wiring Harness, Engine Compartment...................................33



No. Part Number Qty. Description
1 3010670 1 Control Panel Assembly
2 3010359 1 Fuel Tank Assembly
3 3010355 1 Boom Arm Weldment
4 3010447 1 Oil Coler Shroud
5 3010046 1 Tilt Cylinder
6 3010369 1 Male Coupler Assembly (welded)
6a 3010629 1 Male Coupler Assembly (cast)
7 3010616 1 Operator Platform Assembly
8 3010635-051.22 1 Auxilary Hose
9 3010635-056.22 1 Auxilary Hose

10 3010504 1 Engine Assembly Honda
11 3010045 2 Boom Cylinder
12 3010393 2 Pivot Pin Long
13 3010392 6 Pivot Pin Short
14 3010386 2 Pivot Pin (welded coupler)
14a 3010724 2 Pivot Pin (cast coupler)
15 3010601 1 Track Assy, (Adjustable 12")
15a 3010701 1 Track Assy, (Adjustable 9")
16 2400822 1 Manual Holder

General Overview

3

1

2

3

4

5

6
7

8, 9

15

10

14

12

11

13

16



No. Part Number Qty. Description
1 2396468 1 DECAL, CNTRLS CRAWL VALVE OFF/ON 
2 2396479 1 DECAL, WARN "READ OPERATORS MANUAL"
3 2396481 1 DECAL, CAUTION "AUXILIARY POWER"  
4 2396470 1 DECAL, CNTRLS TRACK/BOOM/BUCKET   
5 2396490 1 DECAL, CRAWL SPEED  
6 2396491 1 DECAL, AUXILARY VALVE 
7 2396492 1 DECAL, THROTTLE SPEED 
8 2396493 1 DECAL, HIGH RANGE INDICATOR (RABBIT)
9 2396494 1 DECAL, NO DEBRIS TRACK WIDNG WRNG

10 2396495 1 DECAL, LIGHT PANEL (NOT SHOWN)

Control Panel Decal Layout

4

1

2

3

4 5

6

7

8

9



No. Part Number Qty. Description
2396478 1 DECAL, WARNING "CYLINDER LOCKS"
2396479 1 DECAL, WARN "READ OPERATORS MANUAL"
2396480 2 DECAL, WARN "STAND CLEAR OF TRACKS"
2396481 1 DECAL, CAUTION "AUXILIARY POWER"
2396482 1 DECAL, CAUTION "SECURE ATTACHMENT"
2396483 4 DECAL, DANGER "PINCH POINT"
2396484 1 DECAL, SAFETY INSTRUCTIONS
2396472 1 DECAL, MERTZ INSIGNIA
2396473 2 DECAL, MODEL "TL224"             
2396474 2 DECAL, BOXER -LARGE- W/RED   
2396485 1 DECAL, "HYDRAULIC OIL ONLY"
2396487 1 DECAL, MADE IN USA           

SAFETY DECALS & ACCESSORIES 

5



No. Part Number Qty. Description
1 2391267 2 LEVER, CONTROL
2 2396730 2 GRIP, 9100 TEXTURED .845 X 6" IL
3 2400821 4 HANDLE, TEE
4 2409398 1 CABLE, THROTTLE (not shown)
5 2414959 1 SWITCH, IGNITION
6 2414959.001 1 MOLDED KEY SET ON RING    
7 2414969 1 SWITCH, PUSHBUTTON 
8 2702013 4 NUT, M8-1.25 
9 2702060 2 BOLT, M8 x 1.25 x 40 mm

10 3010551 1 WELDMENT, OPS OVERIDE CAM  
11 2391346.002.02 1      LEVER, HANDLE REPLACEMENT
12 2402267.001 1 LEVER & KNOB REPLACEMENT     
13 3010663 2 TUBE, LEVER SPACER BOOM/BUCK  (not visible)
14 3010664 2 STRIP, LEVER ADAPTER BOOM/BUCK 
15 3010667 2 STRIP, LEVER ADAPTER GRND DRIVE
16 3010668 2 ROUND, LEVER STEM GRND DRIVE 
17 3010677 2 ROUND, LEVER BOOM/BUCKET STEM    
18 3012011 1 ASSY, LOW OIL PRESSURE LIGHT   
19 3012020 1 ASSY, LIGHT HIGH RANGE INDICATOR 
20 3012021 1 ASSY, SWITCH HIGH RANGE 
21 2400822 1 HOLDER, MANUAL
22 3010313 1 PAD, HIP
23 2706513 1 METER, HOUR (not visible)

Control Panel Serial No. 134-224

6

1

2

3,9,13

4

5 6

7
10

12

11
15,16,8,16,15

18

2021

22

23

1

3,9,13

3,8,17
3,8,17

2

19



No. Part Number Qty. Description
1 2391267 2 LEVER, CONTROL
2 2396730 2 GRIP, 9100 TEXTURED .845 X 6" IL
3 2400821 4 HANDLE, TEE
4 2409398 1 CABLE, THROTTLE (not shown)
5 2414959 1 SWITCH, IGNITION
6 2414959.001 1 MOLDED KEY SET ON RING    
8 2702013 4 NUT, M8-1.25 
9 2702060 2 BOLT, M8 x 1.25 x 40 mm

11 2391346.002.01 1 LEVER, HANDLE REPLACEMENT
12 2402267.001 1 LEVER & KNOB REPLACEMENT     
13 3010663 2 TUBE, LEVER SPACER BOOM/BUCK  (not visible)
14 3010664 2 STRIP, LEVER ADAPTER BOOM/BUCK 
15 3010667 2 STRIP, LEVER ADAPTER GRND DRIVE
16 3010668 2 ROUND, LEVER STEM GRND DRIVE 
17 3010677 2 ROUND, LEVER BOOM/BUCKET STEM    
18 3012011 1 ASSY, LOW OIL PRESSURE LIGHT   
19 3012020 1 ASSY, LIGHT HIGH RANGE INDICATOR 
20 3012021 1 ASSY, SWITCH HIGH RANGE 
21 2400822 1 HOLDER, MANUAL
22 3010313 1 PAD, HIP
23 2706513 1 METER, HOUR (not visible)
24 3010732 1 SHEET, LIGHT PANEL 
25 2394626 2 PLUG, DASH 62PP075BM11B 3/4"

Control Panel Serial No. 225+

7

1

2
3, 16

4

5
6

24

22

21 14

12

11

17

18 19

20

15

25



No. Part Number Qty. Description
1 3010645 1 ASSY, AUX VALVE
2 3010646 1 ASSY, GRND DRIVE VALVE LEFT
3 3010647 1 ASSY, GRND DRIVE VALVE RIGHT
4 3010648 1 ASSY, BOOM/BUCK/WDNG VALVE
5 3010649 1 ASSY, MANIFOLD/6-WAY
6 3012011 1 ASSY, LOW OIL PRESSURE LIGHT
7 3012020 1 ASSY, LIGHT HIGH RANGE INDICATOR
8 3012022 1 HARNESS, SWITCH HIGH RANGE
9 2414953 1 STRIP, TERMINAL 603-GP-2 MARATHON

10 2414959 1 SWITCH, IGNITION MOLDED (DELTA SYS)
11 2409398 1 CABLE, THROTTLE 26"LG W/31 1/2"WIRE

Control Panel Valve Layout

8

1

2
3

4

5

6

7

8
9

10

11



No. Part Number Qty. Description
1 3012216 1 TUBE ASSY, PRESS EATON TO AUX
2 3012217 1 TUBE ASSY, PRESS 6-WAY-LEFT TRK VLV
3 3012218 1 TUBE ASSY, SIX-WAY TO EATON
4 3012219 1 TUBE ASSY, PRESS 6-WAY TO RGHT VLV
5 3012220 1 TUBE ASSY, PRESS EATON-RIGHT TRK VL
6 3012221 1 TUBE ASSY, LEFT TRK VLE TO TANK
7 3012222 1 TUBE ASSY, PRESS EATON-LEFT TRK VLV
8 3012223 1 TUBE ASSY, BOOM/BUCKET TO TANK
9 3012224 1 TUBE ASSY, RIGHT TRK VLV TO TANK

10 3012225 1 TUBE ASSY, AUX VLV TO TANK
11 3012226 1 TUBE ASSY, BOOM/BKY TO PWR BEYOND

Control Panel Stainless Steel Tubing Layout

9

1

2

3
4

5

6

7

8

9

10

11

1



No. Part Number Qty. Description
1 3010635.001 3 HOSE, CUT -10 SUCTION (12") (not shown. tank to pumps)
2 3010635-051.22 1 HOSE ASSY, FC639-10 W/#8 ENDS (auxilary valve)
3 3010635-056.22 1 HOSE ASSY, FC639-10 W/#8 ENDS (auxilary valve)
4 3500130-045.22 1 HOSE ASSY, FC639-04-02 (boom cylinders)
5 3500130-048.22 1 HOSE ASSY, FC639-04-02 (boom cylinders)
6 3500130-061.22 1 HOSE ASSY, FC639-04-02 (hidden by item #12, tilt cylinder)
7 3500130-065.22 2 HOSE ASSY, FC639-04-02 (track)
8 3500130-077.22 1 HOSE ASSY, FC639-04-02 (hidden by item #12, tilt cylinder)
9 3500131-042.38 2 HOSE ASSY, FC639-06-02 (from two smaller pumps)

10 3500132-016.92 1 HOSE ASSY, FC639-08-02 (tank to small pumps inlet) (not shown)
11 3500132-042.92 1 HOSE ASSY, FC639-08-02 (from larger pump tp valve)
12 3500132-063.92 4 HOSE ASSY, FC639-08-02 (ground drive motors)

Control Panel Hose Layout

10

2

3

4

5

6 & 8 7

9

12

11

12



No. Part Number Qty. Description
1 2290164 3 FITTING, 2062-6-8  
2 2291627 2 PLUG, O-RING 900598-6   
3 2293107 2 FITTING, 202702-8-8   
4 2293118 5 FITTING, 2062-8-8   
5 2293127 2 FITTING, 202702-6-6 
6 2293130 1 FITTING, 202702-12-12
7 2293527 1 FITTING, 2061-8-8   
8 2391346 1 MANIFOLD, HYD CONTROLS BXR 
9 2402276 1 VALVE, HYD 6-WAY CNTRL

10 2413612 1 FITTING, 8-6-F50G5-S (NOT SHOWN)
11 2413695 1 FITTING, 6F50HA0-S  UNION (NOT SHOWN)
12 2391346.004 1 SOLENOID VALVE 
12 2391346.004.01 1 CARTRIDGE ONLY
12 2391346.004.02 1 COIL ONLY, 12DG 
12 2391346.002.03 1 SEAL KIT   
13 2391346.003 1 CARTRIDGE, PRESSURE COMPENSATING  
13 2391346.003.01 1 SEAL KIT
14 2391346.005 2 CHECK VALVE   
14 2391346.002.03 2 SEAL KIT  
15 2391346.006 1 FLOW DIVIDER COMBINE 
15 2391346.006.01 1 SEAL KIT
16 2391346.002 1 ROTARY VALVE & HANDLE (not shown)   
16 2391346.002.01 1 LEVER ASSY (not shown)
16 2391346.002.02 1 LEVER HANDLE ONLY (not shown)
16 2391346.002.03 1 SEAL KIT

Manifold Assy
3010649

11

1

2

3
5 6

7

89

14
12

13

3

4
4

44

15



No. Part Number Qty. Description
1 2293107 2 FITTING, 202702-8-8     
2 2293118 1 FITTING, 2062-8-8   
3 2293134 6 FITTING, 202702-6-4   
4 2402274 1 VALVE, WALVOIL SD5/3-P       
5 2391264 3 LEVER BOX
6 2391264.001 3 BOOT (not shown)

Boom/Bucket Valve
3010648

12

1

2

3

4

5

13

5



No. Part Number Qty. Description
1 2292093 1 FITTING, 203005-8-8 
2 2293107 1 FITTING, 202702-8-8   
3 2396642 2 FITTING, 202702-6-8   
4 2402272 1 VALVE, (GRND DRIVE) SD5
5 2391264 1 LEVER BOX
6 2391264.001 1 BOOT (not shown)

Right Track Valve
3010647

13

1

2

3

4

5

3



No. Part Number Qty. Description
1 2402272 1 VALVE, (GRND DRIVE) SD5 
2 2293118 1 FITTING, 2062-8-8 
3 2396642 2 FITTING, 202702-6-8 
4 2292093 1 FITTING, 203005-8-8  
5 2391264 1 LEVER BOX
6 2391264.001 1 BOOT (not shown)

Left Track Valve
3010646

14

1

2

3

4

5

3



No. Part Number Qty. Description
1 2402273 1 VALVE, (AUX) SD4 
2 2293118 1 FITTING, 2062-8-8   
3 2290164 1 FITTING, 2062-6-8   
4 2293527 1 FITTING, 2061-8-8 
5 2413698 1 FITTING, 203003-8-8S 
6 2391267 1 LEVER/HANDLE (not shown)

Auxilary Valve Assy 3010645
Serial No. 129 - 224

15

1

2

3

4

5



No. Part Number Qty. Description
1 2402273 1 VALVE, (AUX) SD4 
2 2293118 2 FITTING, 2062-8-8   
3 2293527 1 FITTING, 2061-8-8 
4 2413698 1 FITTING, 203003-8-8S 
5 2391267 1 LEVER/HANDLE (not shown)
6 2402273.001 1 SWITCH ONLY

Auxilary Valve Assy 3010645
Serial No. 225 +

16

1
2

3

4

2



No. Part Number Qty. Description
1 3010608 2 Assembly, Wheel Motor 80CC
2 3010620 16 Assembly, Mid Wheels
3 3010604 2 Assembly, Front Idler
4 2409383 4 Cylinder, Track Widening
4a 2409383.001 Seal Kit, Widening cylinder
5 3010465 1 Weldment, Undercarriage, Right
6 3010607 2 Assembly, Grease Cylinder
7 3010467 2 Polyethylene, Top Idler
8 3010494 2 Sheet, Access Cover (Rotated 90-deg)
9 3010520 1 Plate, Undercarriage Mount

10 3010450 1 Weldment, Undercarriage, Left
11 2410268 34 Bolt, Soc M10 x 1.5 x 25 x x12.9
12 3010484 1 Plate, Undercarriage Skid (not shown)
13 2405037 2 Rubber Track (removed for clarity)

Mertz Track Drive with 12” Widening
3010601

1 2

3
4

5

6

7
8

9
10

11

17

4



No. Part Number Qty. Description
1 2296685 4 Fitting, 2062-8-6
2 2391343 2 Motor, Hydraulic Planetary Drive 80CC
3 2410268 18 Bolt, Soc M10 x 1.5 x 25 x 12.9
4 3010468 2 Plate, Sprocket Drive
5 3010620 2 Assembly, Mid Wheel, Steel
6 2409383 4 Cylinder, Track Widening
6a 2409383.001 Seal Kit, Track Widening Cylinder
7 1913321C 8 Bolt, HH ½-13 x 1
8 3010484 1 Plate, Undercarriage Skid
9 3010450 1 Weldment, Undercarriage, Left

Assembly, Wheel Motor 80CC

18

1

234

5

6
6a

7

8

9



No. Part Number Qty. Description
1 3010460 2 Weldment, Front Idler Fork
2 2409386 2 Grease Cylinder
3 2413677 2 Grease Fitting
4 2414967 2 Spring
5 3010620 16 Assembly, Mid Wheel (steel)
6 3010465 1 Weldment, Undercarriage, Right
7 3010467 2 Polyethylene, Top Idler
8 3010608 2 Assembly, Wheel Motor 80CC
9 2409383 4 Cylinder, Track Widening
9a 2409383.001 Seal Kit, Track Widening Cylinder

10 3010450 1 Weldment, Undercarriage, Left
11 3010520 1 Plate, Undercarriage Mount
12 3010605 2 Track Tensioning Wheel Assembly
13 3010474 2 Weldment, Idler Wheel Shaft (not shown)
14 3010519 2 Modified Washer

Grease Cylinder, Mertz Track Drive

19

13, 14

2
3

4

5

6

78

9

10

12

9

11

1



Mertz Track Drive with 9” Widening
3010701

20

No. Part Number Qty. Description
1 1912937C 4 BOLT, FYH 1/2-13 X 1 NC (columns to track frame)
2 1913319C 2 BOLT, HH 3/8-16 X 1 NC G5 (hyd cylinder pin)
3 1913345C 4 BOLT, HH 3/8-16 X 1 3/4 NC G5
4 1913606C 20 BOLT, HH 1/2-13 X 1 1/4 NC G8 (columns to track frame) 
5 2290144 2 FITTING, 2062-4-4 (widening cylinder)
6 2292347 8 WASHER, HARDENED 1/2 WA1764
7 2303143 2 WASHER, FLAT 5/16 G5 (hyd cylinder pin)
8 2303412 2 WASHER, LOCK 3/8 G5 (hyd cylinder pin)
9 2303415 20 WASHER, LOCK 1/2 G5 (columns to track)

10 2409400 1 CYLINDER, HYD TRACK WIDENING 2 1/2
11 3010392 2 WELDMENT, BOXER PIVOT PIN-SHORT
12 3010467 2 POLYETHYLENE, TOP IDLER
13 3010494 2 SHEET, ACCESS COVER (removed, not shown)
14 3010508 2 TUBE, SPACER PIVOT PIN
15 3010602 1 INSTALL, MID-WHEELS
16 3010604 2 ASSY, FRONT IDLER
17 3010607 2 ASSY, GREASE CYLINDER
18 3010608 2 ASSY, WHEEL MOTOR 80CC
19 3010680 1 SHEET, BELLY SHIELD (not shown)
20 3010702 2 ASSY, TRACK WIDENING TUBE

1, 4

10

12

20

22
17

19

25, 26

3, 24

2, 7, 8, 9, 11, 14



No. Part Number Qty. Description
20a 2394617 4 PIN, DOWEL 1/2 X 1 1/2
20b 2414974 4 SEAL
20c 3010736 2 SQUARE, GUIDE ROD HOUSING 
20d 3010746 2 MACHINING, GUIDE ROD RIGHT 
20e 3010747 2 MACHINING, GUIDE ROD LEFT 
21 3010714 1 WELDMENT, UNDERCARRIAGE -LEFT-
22 3010715 1 WELDMENT, UNDERCARRIAGE -RIGHT-
23 3010739 1 PLATE, UNDERCARRIAGE MOUNT SGL CYL
24 70.32012 4 NUT - HEX - 3/8-16  NC SELF LOCKING
25 70.70324 14 NUT, HEX FLANGE LOCK 1/2-13 NC G8
26 70.70420 14 BOLT, FLANGE HEAD 1/2-13 NC X 2

Mertz Track Drive with 9” Widening Contd.

21



No. Part Number Qty. Description
1 3010479 1 Idler Wheel
2 2414963 2 Seal
3 2410266 2 Bearing
4 2401861 1 Snap-Ring
5 3010476 2 Spacer (not shown)

22

1

2
3

4 3
2

Track Tensioning Wheel Assembly 
3010605



No. Part Number Qty. Description
1 2399362 14 Poly Mid Wheel
1 3010611 2 Steel Mid Wheel (not shown)
2 2410265 16 Bearing
3 2401860 16 Snap-Ring
4 2414962 16 Seal
5 3010475 16 Spacer (not shown)

Track Mid Wheel Assembly's
3010602 Poly Assembly
3010620 Steel Assembly

23

1

2

34



No. Part Number Qty. Description
1 2290102 2 Fitting, 2062-6-6
2 3012214 4 Tube Assembly, Track Widening Jumper
3 2292072 2 Fitting, 203003-6-6
4 2292054 2 Fitting, 203005-6-6 (Below Item 5)
5 2290574 2 Fitting, 2071-6-6 (Above Item 4)
6 3012210 1 Tube Assembly, Track Widening Cylinder
7 3012211 1 Tube Assembly, Track Widening Cylinder
8 3012213 1 Tube Assembly, Track Widening Cylinder
9 3012212 1 Tube Assembly, Track Widening Cylinder

10 2296638 4 Fitting, 202702-4-6
11 1666157 2 Plug, Allen Head ¼ NPT
12 2290324 2 Fitting, 202702-4-4
13a 1912388C 2 Bolt, Soc 5/16-18 G5
13b 2303411 2 Washer, Lock 5/16 G5
13c 1470004 2 Nut, 5/16-18 G5
14a 1913321C 16 Bolt, HH ½-13, G5
14b 2302415 16 Washer, Lock ½ G5
15 3010520 1 Plate, Undercarriage Mount
16 3010153 1 Manifold (not shown)

Track Hydraulic Tubing Layout
Serial No. 78–232

24

1

2

3

5

4

8

7

6

5

4

9

10

14a,b

12

11

13a,b,c

3

2

11

12

15



No. Part Number Qty. Description
1 1913327C 10 BOLT, HH 3/8-16 X 1 1/4 (engine mnt)
2 1913355C 4 BOLT, HH 3/8-16 X 2
3 2293502 3 FITTING, 2062-10-8 
4 2303143 4 WASHER, FLAT 5/16  (engine to mntg plate)
5 2303412 4 WASHER, LOCK 3/8 
6 2390590 1 ENGINE, HONDA 24HP
7 2390599 1 EXTENSION, MUFFLER 1.38" X 4.50" (not shown)
8 2393189 1 ADAPTER, HYD PUMP MOUNT  
9 2393195 1 ARRESTOR, SPARK  (not shown)

10 2401695 1 PUMP, CASAPPA PLP20 3-SECTION 
11 2409391 1 COUPLING, 28/38 PM JAW ASSY(not shown)
12 2413699 2 FITTING, 2062-10-6S 
13 2413700 1 FITTING, 4604-12-10 (HB x SAE) 
14 2702024 1 BOLT, M6 X 20MM (ground bolt)
15 3010437 1 SQUARE, KEY ENGINE SHAFT (not shown)
16 3010522 1 MUFFLER, COATED 
17 3010537 1 PLATE, ENGINE MOUNT ADAPTER
18 3010812 1 OPTION, DRAIN HOSE -HONDA-(not shown)
19 70.32012 4 NUT - HEX - 3/8-16

Engine/Pump Assembly
3010504

25

1

2

3

5

6

8

10

17

12

13
3

16

19



No. Part Number Qty. Description
2390590.009 OIL FILTER
2390590.002 AIR FILTER ELEMENT
2390590.001 AIR FILTER FOAM
2390590.005 FUEL FILTER
2390590.007 OIL COOLER HOSE (SHORT)
2390590.006 OIL COOLER HOSE (LONG)
2390590.008 EXHAUST GASKET
2394104.003 SPIDER, RED COUPLING

Engine/Pump Assembly
Service Items

26



No. Part Number Qty. Description
1 2409385 1 Oil Cooler MF1524A
1a 2409385.001 Fan Motor
2 3010132 1 Hydraulic Tank Filter
2a 3010132.001 1 Filter Element
3 2293192 2 Fitting, 202702-16-12 
4 2290195 1 Fitting, 2024-12-12 
5 2413612 2 8-6-F5065 S Fitting
6 3010227 1 Tube Assy, Man/Valve to Cooler
7 3010228 1 Tube Assy, Cooler to Filter
8 3500130-016.22  2 HOSE ASSY, FC639-04-02 (boom cyl jumper)
9 2413676 2 203102-4-4 Tee Fitting (partialy hidden, top & bottom of cylinder)

10 2396486 1 Hydraulic Oil Dip Stick  (In Filler Neck)
11 3010430 1 Weldment, Hydraulic Access
12 3010661 1 Gasket, Hydraulic Access

Hydraulic Cooler-Filter

27

1

2 3
4

5, 9

6

7
10

11, 123

5, 9



No. Part Number Qty. Description
1 3500132-042.92  1 HOSE ASSY, FC639-08-02 (pump pressure)  
2 3500131-042.38  2 HOSE ASSY, FC639-06-02 (pump pressure)  
3 3010635.001 1 HOSE, CUT -10 SUCTION (12")  
4 3500132-016.92 2 HOSE ASSY, FC639-08-02 (pump suction)   
5 3500130-065.22 2 HOSE ASSY, FC639-04-02 (track widening)  
6 2293117 2 FITTING, 2061-10-8  
7 2413700 2 FITTING, 4604-12-10 (SAE X HB)
8 2293502 3 FITTING, 2062-10-8     
9 2413699 2 FITTING, 2062-10-6S   

Pump Plumbing

28

1

2

3

4

5

6

7

8

9 8



No. Part Number Qty. Description
1 3010380 1 COUPLER PLATE
2 3010379 2 COUPLER LATCH PIN
3 3010033 2 SPRING
4 3010378 2 LATCH STOP
5 3010348 2 PIVOT PIN MEDIUM
6 3010035 1 BUSHING
7 2401687 2 ROLL PIN 3/16 X 1
8 3010508 2 TUBE, SPACER 
9 1913381C 2 BOLT, HH 5/16-18 X 1

10 2303411 2 WASHER, LOCK 5/16 
11 2651850 2 ZERK, 1/8 STR

Coupler Assembly

29

1 2

3

4

5

6

7
8, 9, 10

11

No. Part Number Qty. Description
1 3010490 1 COUPLER PLATE
2 3010612 2 COUPLER LATCH PIN
3 3010033 2 SPRING
4 3010378 2 LATCH STOP
5 3010724 2 PIVOT PIN 
6 3010035 1 BUSHING
7 2401687 2 ROLL PIN 3/16 X 1
8 3010508 2 TUBE, SPACER 
9 1913381C 2 BOLT, HH 5/16-18 X 1

10 2303411 2 WASHER, LOCK 5/16 
11 2651850 2 ZERK, 1/8 STR

WELDED COUPLER

CAST COUPLER



No. Part Number Qty. Description
1 1470110 4 NUT, LOCK 1/2-13  NYLON INSERT
2 1913321C 4 BOLT, HH 1/2-13 X 1 NC G5  (#8 to #9)
3 1913327C 1 BOLT, HH 3/8-16 X 1 1/4 NC G5  
4 1913387C  2 BOLT, HH 1/2-13 X 2 3/4 NC G5 (not shown)
5 2303146 6 WASHER, FLAT 1/2 G5 (not shown)     
6 2303143 2 WASHER, FLAT 5/16 G5
7 2303415 4 WASHER, LOCK 1/2 G5 (not shown)  
8 3010614 1 PLATE, OPERATOR PLATFORM
9 3010615 2 PLATE, OPERATOR PLATFORM SUPPORT 

10 3010617 2 PLATE, OP COUNTER WEIGHT
11 3010689 1 SPRING, LEAF SINGLE 5/16 X 22 1/2 
12 70.10113 2 BOLT, CARRIAGE 1/2-13 X 2 1/2
13 70.32012 1 NUT - HEX - 3/8-16  NC SELF LOCKING

Operator Platform Assembly
3010616

30

1, 12

3, 6, 13

8

9

10

11



No. Part Number Qty. Description
1 2401699 1 FUSE PANEL
2 2504418 FUSE, 5 AMP (operator presence)
3 2504418 FUSE, 5 AMP (high/low speed indicator)
4 2504420 FUSE, 15 AMP (fan/ fuel solenoid)
5 2504418 FUSE, 5 AMP (oil light indicator)
6 2504418 FUSE, 5 AMP (hour meter)

Fuse Panel

31

1

2

3

4

5

6



No. Part Number Qty. Description
1 2505090 1 Battery
2 3012006 1 Cable, Battery Negative
3 2290994 1 Isolator, Black
4 2410242 1 Hold-Down, Battery
5 2290993 1 Isolator, Red
6 3012005 1 Cable, Battery Positive

Battery Install 
3010404

32

1

2

3

4

5

6



No. Part Number Qty. Description
1 2414960 1 Operator Presence Switch
2 3012004 1 Engine Wiring Harness
3 3012001 1 Operator Presence Harness
4 2401843 1 12V NC Relay
5 2391342 1 Time Delay Module
6 3012005 1 Battery Cable Harness

Wiring Harness, Engine Compartment

33

1

23

4
5

6



No. Part Number Qty. Description
1 3010401.006 1 Hose, Tilt Upper 
2 3010401.014 2 Auxiliary Hose
3 70.96652 1 Auxiliary Quick Connect Socket
4 70.96653 1 Auxiliary Quick Connect Pin
5 2296636 1 2062-6-4 Fitting
6 2413612 1 8-6-F5065-S Adapter Fitting
7 3010401.005 1 Hose, Tilt Lower
8 2413679 1 S-08 x J-04 Fitting
9 3010392 2 Pivot Pin

10 3010332 1 Boom Stop Strip
11 3010046 1 Tilt Cylinder
12 3010046.002 1 Cylinder Repair Kit (not shown)

Tilt Cylinder/Couplers

34

1 2

3

45
6

7

8

9

10 11



No. Part Number Qty. Description
1 2405026 1 7-Gal Poly Fuel Tank
1a 2405026.001 1 Fuel Cap
2 3010045 2 Boom Cylinder
3 3010401.007 2 Boom Cylinder Hose (Top/Bottom of cylinder)
4 2413612 4 8-6-F5065-S Fitting (Top/Bottom of Cylinder)
5 2296636 4 2062-6-4 Fitting (Top/Bottom of Cylinder
6 2398367 1 ¼ Ceramic Wrap
7 3010341 1 Fuel Tank Clamp Strap
8 2402268 2 Fuel Shutoff (Bottom of Tank Left/Right Side)
9 2403681 1 Fitting, Tee Hose (in repair kit)

10 3010045.002 1 Cylinder Repair Kit (not shown)

Poly Fuel Tank/Boom Cylinders

35

1

2

3

4

5

6

7

8 hidden

1a

2
4

5

8 hidden


